— X“

Assembly Instruction:

®

1- Install 4 Cage nut (Item 2) on the Fixed Shelf
and 4 Cage nut (Item 1) on the Frame.

2- With 4 screws (ltem 6), install the 2 Supports (Item 4 and 5)
on each side of the Fixed Shelf. (Iltem 3)
Dont tighten the screws

3- Fix the Fixed Shelf (Item 3) And the 2 Supports (Item 4 and 5)
within the Frame using the M8 screws (Item 7).

4- Tighten the screw (Item 6) on each side of the Shelf

Assembly Instruction
6500 MXSH

=

PART LIST
ITEM| QTY PART NUMBER DESCRIPTION
1 4 | STK-Q-08190 M8 Front Insert Nut Retainer
2 4 | STK-Q-08160 M6 Cage Nut
3 1 | 6500 MXSHxxyy-SHELF | 6500 MXSH Fixed Shelf
4 1 | 6500MXSH-ANG-L 6500 MXSH Fixed Shelf Support Left
5 1 | 6500MXSH-ANG-R 6500 MXSH Fixed Shelf Support Right
6 4 | STK-Q-04100 M6 x 12mm Truss Head Machine Screw
7 4 | STK-Q-00700 M8 x 12mm Hex Socket Cap Screw

STK-1-00195

tTREERRERRRRRES =
WA




Assembly Instruction
6500 MXSPM

Assembly Instruction:

1- Install 2 Sliding Rails (Item 1) on each side of the Shelf (Item 5)
with 6 screws (Item 7) and 6 M5 Washer (ltem 2).

2- With 6 screws and 6 Lock Nuts (Item 9 and 8),

Install the 2 Supports (Item 3)

on each side of the Shelf (Item 5) on the Rails (Item 1).
3- Install 4 Cage Nut (ltem 4) on the Frame.

4- Install with 4 screws (Item 6) the Pull-Out Shelf Assy
(Item 1,3 and 5) on the Frame.

7\

(o5

@

=

S S eSS © S S\S & e .\

@
o @

Q
RO

I

PARTS LIST
ITEM | QTY PART NUMBER DESCRIPTION
1 2 | STK-Q-90700 Slinding Rail
2 6 | STK-Q-10657 M5 Flat Washer
3 2 | 6500MXSPMyy-ANG 6500 MXSPM Pull-Out Shelf with Mouse Pad Support
4 4 | STK-Q-08190 M8 Front Insert Nut Retainer
5 1 | 6500MXSPMxxyy 6500MXSPM Pull-Out Shelf with Mouse Pad Support
6 4 | STK-Q-00700 M8 x 12mm Hex Socket Cap Screw (DIN 6912)
7 | 8 |STK-Q05020 M5 x 8mm Thread Rolling Screw o —
8 6 | STK-Q-04100 M6 x 12mm Truss Head Machine Screw
9 6 | STK-Q-07220 M6 Nylon Insert Lock Nut

STK-1-00500




Assembly Instruction / Instruction D'assemblage
6500 MXSHD

Sssssssssssssss

Assembly Instruction:

1- Install 4 Cage Nut (Item 1) on the Frame.

2- Install with 4 screws (Item 3) the Drawer Assy
(Item 2) on the Frame.

Instruction pour I'assemblage:

1- Installer 4 Ecrous & Retient (Item 1)
sur le Cadre.

2- Installer avec 4 vis (Item 3) le Tiroir (Item 2)

sur le Cadre.
PART LIST / LISTE DE MATERIELS
ITEM | QTY/QTEE | PARTNO°/NO°PIECE DESCRIPTION
1 4 STK-Q-08190 M8 Front insert nut retainer / Ecrou & retient M8
2 1 6500 MXSHDxxyy 6500 MXSHD Drawer / Tirroir
3 4 STK-Q-00700 M8 x 12mm Hex Socket Cap Screw / Vis & insert Hexagonale M8 x 12mm

STK-1-00450




Instruction pour I'assemblage:

S

1- Installer les 2 Glissiéres (Item 1) de chaque co6té
de la tablette (Item 5) avec 6 vis (Item 6) et

6 Rondelles M5 (Item 7).

TS TS OO SSSSSS S S

easasasasiaciaeiae

\Q

2- Avec 6 vis et 6 écrou (Item 4 et 8), installer les 2 Support (ltem 3)
des chaque c6té de la Tablette (ltem 5) sur les Rails (Iltem 1).

3- Installer 4 Ecrou & Retient (Item 2)

sur le Cadre.

4- Installer avec 4 vis (Item 4)
I'assemblage; tablette, Supports et Glissiéres (ltem 1, 3 et 5)

0,

sur le Cadre.
LISTE DE MATERIELS
ITEM | QTY PART NUMBER DESCRIPTION
1 1 | 6500 MXSPxxyy-SH 6500 MXSP Tablette
2 1| STK-Q-90700 Glissiére
3 1 | STK-Q-05020 Vis & Filetage Roulant M5 x 8mm Phillips / Robert.
4 1 | STK-Q-10657 Rondelle M5
5 1 | 6500MXSPyy-ANG 6500 MXSP Support de Tablette
6 1 | STK-Q-04100 Vis a téte Truss M6 x 12mm
7 1 | STK-Q-07220 Ecrou Indesserable avec insert en Nylon M6
8 1 | STK-Q-00700 Vis & téte Truss M8 x 12mm
9 1 | STK-Q-08190 Ecrou 4 retient M8

STK-1-00440

00000
000000

(Y

\
\
A \\
\
\ \
\
\ \
\
\
\
\
\
\
@ \
\
\
\
\
\
\
\
\
\
\
\

000000000
0000000000
0000000000000
200000000000000

\
f}

Instruction d'assemblage
6500 MXSP
(5)

0000000

0000000000006 000
0000000000000000
0000000000000 0
0000000000000
020000000000
000000000

TN

e ¢ ¢ @ o

SEEEER f




Assembly Instruction
6500 MXSP

e o o
o o o o o _ 0
o o o o o o o
O o o © o o o o o
o & © © @ © o o o o o l
S S (&) S (&) D S (&) S (&) S S (&) i '
Z (&) &) (@) (&) () D &) (@) (=) () (&) &) (@) (&) @: I
’ o o o o O o 0 O o O O O O O O @:
i D (@] (=) (] () D (&) (&) (@] () S (@] (&) S 2
Z (&) S (&) S (&) (&) S (&) S (&) (&) S (&) /
Assembly Instruction: o o o o o o o o o o o O X%N
1- Install 2 Sliding Rails (Item 1) on each side of the Shelf (Item 5) Z < < = < = < < = < = < @:
with 6 screws (ltem 6) and 6 M5 Washer (Item 7). o S S D (& S S (@) S (& G @@
2- With 6 screws and 6 Lock Nuts (Item 4 and 8), E/ o o o o o o o ' *@\:
Install the 2 Supports (Item 3) = o e e e e -
on each side of the Shelf (Item 5) on the Rails (Item 1). o %
3- Install 4 Cage Nut (ltem 2) on the Frame. @ N ﬁ K”i\éi" : N
4- Install with 4 screws (ltem 4) the Pull-Out Shelf Assy a
(Item 1,3 and 5) on the Frame. ﬁ
PART LIST
ITEM| QTY PART NUMBER DESCRIPTION
1 1 | 6500 MXSPxxyy-SH 6500 MXSP-SH Pull-Out Shelf
2 2 | STK-Q-90700 Sliding Rail
3 6 | STK-Q-05020 M5 x 8mm Thread Rolling Screw
4 6 |STK-Q-10657 M5 Flat Washer
5 2 | 6500MXSPyy-ANG 6500 MXSP-ANG Pull-Out Shelf Support L L
6 6 | STK-Q-04100 M6 x 12mm Truss Head Machine Screw
7 6 | STK-Q-07220 M6 Nylon Insert Lock Nut
8 4 | STK-Q-00700 M8 x 12mm Hex Socket Cap Screw (DIN 6912)
9 4 | STK-Q-08190 M8 Front Insert Nut Retainer

STK-1-00440




X

Instructruction pour I'assemblage:

1- Installer 4 Ecrous a Retient (Item 2) sur la Tablette
et 4 Ecrous a Retient (Item 1) sur le Cadre.

2- Avec 4 vis M6 (ltem 6) installer les 2 Supports (ltem 4 et 5)
de chaque cété de la Tablette (Item 3).
Ne serrer pas les vis.

3- Fixer la Tablette et ses Supports dans le Cadre
a l'aide des vis M8 (Item 7).

4- Serrer les vis M6 (Item 6) de chaque cété de I'étagere.

®

Liste de Pieces
ITEM | QTEE No DE PIECE DESCRIPTION
1 4 | STK-Q-08190 Ecrou & Retient M8
2 4 | STK-Q-08160 Ecrou a Retient M6
3 1 | 6500 MXSHxxyy-SHELF | 6500 MXSH Tablette
4 1 | 6500MXSH-ANG-L 6500 MXSH Support Gauche
5 1 | 6500MXSH-ANG-R 6500 MXSH Support Droite
6 4 | STK-Q-04100 Vis a Téte Truss M6 x 12mm
7 4 | STK-Q-00700 Vis M8 x 12mm a Téte Cyl. a 6 pan creux

STK-1-00195

Instruction D'assemblage
6500 MXSH

TR R R R
AN




